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TEST REPORT CERTIFICATION
Applicant : Elitegroup Computer Systems Co., Ltd.
Manufacturer : Elitegroup Computer Systems Co., Ltd.
EUT Description : 7" Pocketable Pad
FCCID : F140298
(A) Model No. : (HMICA-07.........
(2)TABLET TB71......
(B) Serial No. : N/A
(C) Brand : (1) ADVANTECH (2)ECS
(D) Power Supply DC 3.7V (Battery) or DC 5V (USB)
(E) Test Voltage : AC 120V, 60Hz

(Via Docking Power Adapter)
Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct 2013

(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209 and §15.247)
ANSI C63.4/2003

FCC Public Notice DA 00-705, Mar. 2000

The device described above was tested by AUDIX Technology Corporation to
determine the maximum emission levels emanating from the device. The maximum
emission levels were compared to the FCC Part 15 Subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with
the FCC Part 15 standard.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of AUDIX Technology Corporation.

Date of Test : 2014. 05. 02~ 13 Date of Report:  2014. 05. 23

Producer : /yw /) ‘;wahfvf,
(T’?la Huan g’ﬂdminﬁr’lﬂmmr}

Signatory : fr:m [/éﬁm}f ,

(Ben Cheng/Manager
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1. DESCRIPTION OF REVISION HISTORY
Edition No. | Date of Revision Revision Summary Report Number
0 2014.05.23 Original Report. EM-F140298
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product 7" Pocketable Pad

(HMICA-07......... (2)TABLET TB71......

(The “.” in the model name canbe 0to 9, Ato Z,atoz,"-"," ",
Model Number "\", "/" or blank, for marketing use only.)

Above two models difference in brand and model name, others are
the same. The model TABLET TB71A-W is test in this report

Serial Number

N/A

Brand Name (1) ADVANTECH (2)ECS
Applicant Elitegroup Compu.ter.Systems Co.,. Lt.d. .
No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
Elitegroup Computer Systems Co., Ltd.
Manufact
anutacturet No. 239, Sec. 2, Ti Ding Blvd., Taipei, Taiwan
FCCID WL6TB71A-W

Fundamental Range

802.11b/g/m-HT20: 2412MHz ~ 2462MHz
802.11a: 5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT20: 2412MHz ~ 2462MHz and
5180MHz ~ 5240MHz (UNII Band I) and
5260MHz ~ 5320MHz (UNII Band I1-2A) and
5500MHz ~ 5700MHz (UNII Band II-2C) and
5745MHz ~ 5825MHz (UNII Band I1I)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)
802.11n-HT40: 5190MHz ~ 5230MHz (UNII Band I) and
5270MHz ~ 5310MHz (UNII Band II-2A) and
5510MHz ~ 5670MHz (UNII Band I1-2C) and
5755MHz ~ 5795MHz (UNII Band III)
UNII Band II (DFS Function, Slave/no In service
monitor, no Ad-Hoc mode)

Bluetooth and BLE: 2402MHz ~ 2480MHz
NFC: 13.56MHz
GPS: 1575.42MHz

AUDIX Technology Corporation Report No. EM-F140298
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Frequency Channel

802.11b/g: 11 channels
802.11a: UNII Band I: 4 channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT20: 2.4GHz: 11 channels 2.4G
UNI Band I: 4channels
UNII Band II-2A: 4 channels
UNII Band II-2C: 8 channels
UNII Band III: 5 channels
802.11n-HT40: UNII Band I: 2 channels
UNII Band II-2A: 2 channels
UNII Band II-2C: 3 channels
UNII Band III: 2 channels
Bluetooth: 79 channels
BLE: 40 channels
NFC: 1 Channel

Radio Technology

802.11b: DSSS Modulation (DBPSK/DQPSK/CCK)

802.11g: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11a: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

802.11n: OFDM Modulation (MIMO)
(BPSK/QPSK/16QAM/64QAM)

Bluetooth: FHSS (GFSK,m/4DQPSK, 8-DPSK)

BLE: GFSK

NFC: ASK

Data Transfer Rate

802.11b: 1/2/5.5/11Mbps

802.11a/g: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 270Mbps

BT: 1/2/3Mbps

BLE: 1Mbps

Date of Receipt of
Sample

2014. 04. 21

Note: This EUT has 2.4GHz (WLAN, Bluetooth and BLE), 5GHz and NFC function. See
below for related test reports based on radio functionality.

1. The 2.4GHz (WLAN and BLE) function has been test in other report of
EM-F140296.

2. The 5GHz function has been test in other report of EM-F140297.

3. The Bluetooth function has been test in other report of EM-F140298.
4. The DFS function has been test in other report of EM-F140303.

5. The NFC function has been test in other report of EM-F140299.

AUDIX Technology Corporation Report No. EM-F140298
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2.2. Antenna Information

Peak Gain W/ Cable loss (dBi)
Antenna Part Manufacture Antenna Max Gain (Peak)
Number Type Frequency (MHz) .
(dBi)
2400 5180 1.33 -1.53
2412 5190 1.92 -1.53
2417 5310 2.07 0.66
2422 5320 2.19 0.05
2427 5500 2.44 -0.19
2432 5510 2.59 -0.41
WLAN/BT INNETECH 2437 5670 2.78 -1.57
Antenna: (Tianjin) PCB 2442 5700 2.83 -3.16
E22-003-007-037 | Electronics Antenna 2447 5745 2.87 -3.55
-8014b (Main) Co. Ltd. 2450 5765 278 2270
2452 5785 2.76 -2.93
2457 5805 2.68 -3.46
2462 5825 2.47 -3.15
2467 2.38
2472 2.52
2500 2.17
2400 5180 3.08 0.61
2412 5190 3.43 0.39
2417 5310 3.10 0.91
2422 5320 3.07 0.14
2427 5500 2.78 -0.35
2432 5510 2.68 -0.40
2437 5670 2.63 -0.62
WLAN Antenna: WE;?SH PCB 2442 | 5700 | 249 | -1.25
E22-003-007-037 .
Electronics Antenna 2447 5745 2.68 -1.02
-8014b (AUX) Co. Ltd.
2450 5765 2.60 0.06
2452 5785 2.77 -0.30
2457 5805 2.75 -0.23
2462 5825 2.82 -0.09
2467 2.77
2472 2.68
2500 2.58
1565 -3.38
1575 -2.87
INNETECH 1585 -3.25
GPS Antenna (Tianjin) PCB 1597 -2.42
Electronics Antenna
Co. Ltd. 1602 -2.22
1606 -1.98
1616 -1.37
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2.3. Description of Key Component Lists
Item Supplier Description Character
System Microsoft Windows 8 ---
Main Board ECS TB71A-W
LCD Module  |CPTF CLATO070WPOD Zoi?c‘ilh CPT 800x1280 -10 point
Intel® Atom™ P T 73770, 1.46GHz
CPU Intel et A O TOCeSSOT | 3 st frequency 2.39GHz
Bay Trail i
(Intel, BGA1380 pin)
GPU Intel - HD Graphics
. H9CCNNNSKTMLBR-N |LP DDR3 2GB
Memory Hynix
™ (up to 4G)
SSD Sandisk SDINSDE4-32G eMMC 32GB
Battery Pack Sunwoda MICA-071 3.7V /4100 mAh /15.17Wh
Front Camera LiteON NL89A141 sensor Sony IMX175 .8MP
Rear Camera LiteON 13P2SF206 sensor OV2722, 2MP
Barcode Scaner  |Itermec ED30 Decode Board + EA31 Imager
Touch Pad CPTF CLAAO070WPO03 --
WLAN: 2.412GHz to 2.472GHz
WLAN+BT MITSUMI DWM-WO095A 5.18GHz to 5.85GHz
Combo Module BT4.0+BLE:
2.402GHz to 2.480GHz
NFC NXP PN544PC 13.56MHz
GPS: 1575.42MHz
GNSS MITSUMI SPG-SF102 GLONASS:
1598.0625 to 1605.375 MHz
. INNETECH Laser Direct Structuring (LDS)
I\BV%AN/ Main ELECTRONICS €22-003-007-037-8014b Antenna on frame
Antenna INNETECH Laser Direct Structuring (LDS)
AUX ELECTRONICS €22-003-007-037-8014b Antenna on frame
Stylus Pen FO BLACK/#8513. CAPACITIVE TOUCH PEN
. I/P: 100-240V~, 50-60Hz, 0.3A
USB Charger Chicony W12-010N3A O/P: 5V, 2A
. AdvanTech MICA-071-DCRE DC 5V
Docking
ECS DOCKING TB71A-W  |DC 5V
. I/P: 100-240V~, 0.6A, 50-60Hz
Docking Power Asian WA-20A05FU O/P: 5V, 4A
Adapter . .
Power Cord: Non-Shielded, Undetached, 1.8m, Bonded a ferrite core
USB Charge .
Docking Cable Shielded, Detachable, 1.2m
HDMIDocking | g1i¢1ded, Detachable, 0.17m
Cable

USB3.0 Docking
Cable

Shielded, Detachable, 0.23m

Remark: For a more detailed features description, please refer to the manufacturer’s
specifications or the user manual.
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2.4.1. Support Peripheral Unit

FCC ID. WL6TB71A-W
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No. Product Brand Model No. Serial No. FCCID

1. |LCD Monitor PHILIPS 273P3L AUS5A1222002498 FCC DoC
Approved

2. |[USB Keyboard LENOVO SK-8825 0056462 FCC DoC
Approved

3. |USB Mouse LENOVO  |M-U0025-0 N/A FCC DoC
Approved

4. |USB 3.0 Hard Drive| BUFFALO |HD-HX1.0TU3-AP|15564891205965 FCC DoC
Approved

5. |I-POD Earphone APPLE N/A N/A N/A

6. |[Power Socket AUDIX N/A N/A N/A

7. [Micro SD Card Kingston NSDC4/8GB N/A N/A

2.4.2. Cable Lists
No. Signal Cable Description Of The Above Support Units

1. [HDMI Cable: Shielded, Detachable, 1.8m

2. |USB Cable: Shielded, Detachable, 1.8m

3. |USB Cable: Shielded, Detachable, 1.8m

4. |USB Cable: Shielded, Detachable, 1.0m

5. |Earphone Cable: Non-Shielded, Detachable, 0.9m

6. |IN/A

7. IN/A

Note 1. Support Unit 1 & 6: Power Cord: Non-Shielded, Detachable, 1.8m

2. Support Unit 4 AC Adapter: BUFFALO, M/N: WA-18H12, S/N: 219019279;
Cord: Non-Shielded, Undetachable, 1.5m

AUDIX Technology Corporation Report No. EM-F140298
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2.5. Description of Test Facility

Name of Firm : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Location & Facility : No. 5 Shielded Room
(C5/Semi-AC) No. 67-4, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 11, 2012 Renewal on

Federal Communication Commission

Registration Number: 90993
NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

2.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.43dB
30MHz~300MHz +2.91dB
Radiation Test
. 300MHz~1000MHz +2.94dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test [tem Uncertainty
20dB Bandwidth + 0.2kHz
Carrier Frequency Separation + 0.2kHz
Time Of Occupancy + 0.03sec
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB

AUDIX Technology Corporation Report No. EM-F140298
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3. POWERLINE CONDUCTED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the powerline conducted emission
measurement: (No. 5 Shielded Room)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Test Receiver R&S ESCS30 100039 2014. 06. 18
2. |AMN. R&S ENV4200 100003 2014. 05. 30
3. |LIS.N. Kyoritsu KNW-407 8-1539-2 2015.01. 07
4. |Pulse Limiter R&S ESH3-72 100355 2015.01. 17
3.2. Block Diagram of Test Setup
AC POWER
SOURCE € TRANSFORMER AMN.
| PULSE LIMITER |
TEST RECEIVER g |7 Fover Socket EARPHONE
| |
PERSONAL COMPUTER 7" POCKETABLE PAD (EUT)
SD
PRINTER DOCKING (EUT) T
— : POWER LINE | |
— : SIGNAL LINE MONITOR KEYBOARD | | MOUSE

@ : AC ADAPTER

USB 3.0 HARD DRIVE

L.IS.N.

3.3. Powerline Conducted Emission Limit (§15.207)

0 OHM TERMINATOR

Maximum RF Line Voltage

Frequency
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuVv
500kHz ~ SMHz 56 dBuV 46 dBuVv
5MHz ~ 30MHz 60 dBuV 50 dBpvV

Remarkl.: If the average limit is met when using a Quasi-Peak detector,

the EUT shall be deemed to meet both limits and measurement

with the average detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation Report No. EM-F140298
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3.5.

3.6.
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Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown on 3.2.
3.4.2. Turn on the power of all equipment.

3.4.3. Setto EUT (7" Pocketable Pad) on transmitting and receiving during all
testing.

Test Procedure

The EUT link to docking power adapter through docking was placed on the table
which was above the ground by 80cm and adapter’s power cord connected to the
AC mains through an Artificial Mains Network (A.M.N.). This provided a 50
ohm coupling impedance for the measuring equipment. (Please refer to the
block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In
order to find the maximum emission, the relative positions simulators of the
interface cables should be manipulated according to FCC ANSI C63.4-2003
during conducted measurement.

The bandwidth of the R & S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak

detector and Average detector. (Remark: If the Average limit is met when using
a Quasi-Peak detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed
limits.

EUT was performed during this section testing and all the test results are
attached in next pages.

EUT 7" Pocketable Pad M/N TABLET TB71A-W

Test Date 2014. 05. 05 Temperature 22 Humidity 52

The details are as follows

Reference Test Data
Mode
Neutral Line
1. #2 #1

AUDIX Technology Corporation Report No. EM-F140298
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FCC ID. WL6TB71A-W
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AUDIE Technology Corp EMC Department
Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.
Tel+286-2-26002133 Fax+886-2-26009303

Email:eme@audidech. com. twr
Data: 2 File: D:'test-data'Report EM103'C1S 1400000C 151404 136-C-D.EMI (12)
20 Lewvel (dBuv) Date: 2014-05-05
\ FCC 15C
|
\ {AV)
|
40
1
1
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site Mo.5 8hielded Room Data 5 &
Condition ENY 4200 Fhase NEUTRAL
Limit FCo 15¢
Env. / Ins. 2+ / 52% EsCs 30 (033) Engineer: Gary-Tsail
EUT TE71A-W
Power Rating 1Z0%Vac / 60H=
Test Mode Operating
AMN Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dB) [dBpv) (dBpv) (dEpV) (dB)
1 0.150 10.10 0.20 33.47 43.77 66,00 Z22.23 QF
= 0.150 10.10 0.z20 9.39 12,68 56.00 36.31 AVERAGE
3 0.187 10.05 0.2z0 36.61 45.86 ed.15 17.29 QF
4 0.187 10.05 0.20 Z24.76 35.01 54.15 19.14 AVERAGE
5 0.z4% 9.98 o.zo 34.78 44,96 51,78 16.81 QF
5 0.249 9.98 0.2z0 17.32 27.51 51.78 24,27 AVERAGE
7 0.47% 9.88 0.20 8.33 15. 62 46.36 27.75 AVERAGE
g 0.479% 9.88 o.zo Z2Z2.28 3Z.37 56.36 Z4.00 QF
= 1.178 9.80 0. 40 g.76 18. 96 45.00 27.04 AVERAGE
10 1.1%78 9.80 0.40 12.10 29.30 5&.00 26.70 )=
11 7,446 9.91 0. &0 11.74 At o ) 50.00 Z27.75 AVERAGE
1z 7.446 9.91 0. a0 21.30 31.81 s0.00 28.19 QF

.Emission Level= AMN Factor +

Cakle Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.
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FCC ID. WL6TB71A-W
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AUDIE Technology Corp EMC Department
Mo.53-11, Dingfa, Lindkon Dist Mew Taiped
Cityr 244, Tatwan F.O.C.
Tel+286-2-26002133 Fax+886-2-26009303

Email:eme@audidech. com. twr
Data: 1 File: D:test-data'Report EM103'C1S 14040000C 151404 136-C-D.EMI (12}
20 Lewvel (dBuv) Date: 2014-05-05

\ FCC 15C
|
(AV)
40 ;
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site Mo.5 8hielded Room Data 1
Condition ENY 4200 Fhase LINE
Limit FCo 15¢
Env. / Ins. 2+ / 52% EsCs 30 (033) Engineer: Gary-Tsail
EUT TE71A-W
Power Rating 1Z0%ac / 60H=
Test Mode Operating
AMN Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB} (dB} [dBpv) (dBpv) (dEpV) (dBE)
1 0.150 10.10 0.zo 24,58 44 .88 66,00 21.1Z2 QF
b 0.150 10.10 0.zo 7.99 18.289 5&.00 37.71 AVERAGE
3 0.185 10.05 a.zo 17,32 27.57 54,24 2667 AVERLGE
4 0.185 10.05 0.zo 36.49 46.74 04,24 17.50 QF
5 n.z58 9,97 o.zo 37.84 48.01 5l.51 13.50 QF
) 0.z258 9.97 a.zo 24 . a8 34 .85 51.51 16,66 AVERAGE
7 0.31=2 9.55 0.zo 15.45 25.60 49,33 24 .33 AVERAGE
g 0.31z 9. %5 o.zo 3Z.77 4z .92 59,93 17.01 QF
9 0.454 9.89 0.zo 29.09 a9.18 56.80 17.62 QF
10 0.454 9.89 0.zo 1a.11 26,20 45,80 z0. 60 AVERAGE
11 T7.5686 9.86 0. &0 15.26 25.72 50.00 24 .28 AVERLGE
1=z 7.568 9.88 0. &0 2411 24,57 s0.00 25.43 QF

.Emission Level= AMN Factor +

Cakle Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F140298



FCC ID. WL6TB71A-W

Page 16 of 99

4. RADIATED EMISSION MEASUREMENT
4.1. Test Equipment
The following test equipment was used during the radiated emission
measurement:
4.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. |Spectrum Analyzer Agilent N9030A-544 US51350140 2014. 07. 29
2. |Test Receiver R&S ESCS30 100338 2014. 06. 30
3. |Amplifier HP 8447D 2944A06305 2015.02. 17
4. |Bilog Antenna TESEQ CBL6112D 33821 2014. 08. 07

4.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer Model No. Serial No. Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 US51350140 2014. 07. 29
2. |Test Receiver R&S ESCS30 100338 2014. 06. 30
3. |Pre-Amplifier HP 8449B 3008A00529 2015.01. 23

2.4GHz Notch 7NSL10-2441.5E
4. Filter K&L 130.5-00 1 2014. 06. 12
5. |3G High Pass Filter| MOV | 136018G1 484796 2014. 06. 12
Circuits
6. |Horn Antenna EMCO 3115 9609-4927 2014. 06. 16
7. |Horn Antenna EMCO 3116 2653 2014. 10. 10

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

AC POWER
47
SOURCE g

7" POCKETABLE PAD
(EUT)

Power Socket

@ : AC Adapter
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Page 17 of 99

4.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz
ANTENNA TOWE

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

4.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

:lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3Im EUT

0.8m
TURN TABLE

GROUND PLANE

— | TEST EQUIPMENT
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FCC ID. WL6TB71A-W
Page 18 of 99

Radiated Emission Limits (§15.209)

Frel\(}llg;lcy Distance Meters Hl\:/l/if Strengths IZil]Ig.n;is} -
30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency
bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device
or system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b)
and Part 15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part
15.35 (b) and Part 15.205(b) & Part 15.209(e) and Part
15.207(c).

4.4. Operating Condition of EUT

4.5.

4.4.1. Setup the EUT (7" Pocketable Pad) and simulator as shown on 4.2.1.
4.4.2. To turn on the power of all equipments.
4.4.3. The EUT was set the Notebook PC using test program “Blue Tool”.

4.4.4. The EUT set to continuously transmit signals at 2402MHz, 2441 MHz and
2480MHz during all test time.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter
above the ground. The turn table rotated 360 degrees to determine the position
of the maximum emission level. EUT was set 3 meters away from the
receiving antenna which was mounted on an antenna tower. The antenna
moved up and down between 1 to 4 meters to find out the maximum emission
level. Broadband antenna such as calibrated biconical and log-periodical
antenna or horn antenna were used as a receiving antenna. Both horizontal and
vertical polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to
FCC ANSI C63.4-2003 regulation, and the measurement guideline was
according to FCC Public Notice DA 00-705.
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FCC ID. WL6TB71A-W
Page 19 of 99

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is
1MHz for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from
fundamental frequency) was checked. 30MHz to 1000MHz was measured with
Quasi-Peak detector.

Above 1GHz was measured with peak and average detector. For frequency
from 1GHz to 40GHz, we checked it in 1 meter distance and with a shorter cable
2 meter instead of original’s. There is no signal exist.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average
limit, we didn’t perform measurement in average detector.

Radiated Emission Measurement Results

PASSED. (All the emissions not reported below are too low against the
prescribed limits.)

EUT 7" Pocketable Pad M/N TABLET TB71A-W
Test Date 2014.05.13  Temperature 26 Humidity 43%

For Frequency Range 30MHz-1000MHz:

[Note: We performed testing of the highest data rate.]

The EUT emitted the fundamental frequency with data code at the stand, side
and lying conditions.

The EUT select worst position “lying” and link AC adapter and with following
test modes was performed during this section testing and all the test results are
listed in section 4.6.1.

No. Test Mode and Frequency H%ifzgi?;f Test [i?etarltiljgi
1. 2402MHz (CHO) #2 #1
2. | Transmitting | 2441MHz (CH39) #2 #1
3. 2480MHz (CH78) #2 #1

Type of modulation: 8-DPSK.
All above final readings were measured with Quasi-Peak detector.
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For Frequency Range above 1GHz:

The emissions (up to 25GHz) not reported are too low to be measured.

For Restricted Bands:

The EUT select worst position “lying” land ink AC adapter and with following
test modes was performed during this section testing and all the test results are
listed in section 4.6.2. (The restricted bands defined in part 15.205(a))

Ref Test Data No.
No. Type O.f Test Mode and Frequency © ?rence et A 2-1 °
modulation Horizontal | Vertical
1. 2402MHz (CHO) | #3,#4 #1,#2
8-DPSK | Transmitting
2. 2480MHz (CH78)| #7,#8 #5,#6
3. 2402MHz (CHO) | #3,#4 #1,#2
GFSK Transmitting
4, 2480MHz (CH78)| #7,#8 #5,#6
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4.6.1. Frequency Range 30MHz-1000MHz Measurement Result

Transmit, Frequency 2402MHz (8-DPSK)

Marzin

(dB)

16.97
19.94
18.87

o
: HORTZONTAL

i Wenbin_Yane

Site no. D hudix NO.1 Chamber Data no.
Dig. / int. @ 3m  CBLARL1ZD 33821 int. pol.
Limit DO30M-1G
Enw. / Inz. @ 28%C / 43% N90104 Enzineer
EUT ;D TBYLA-W
Power Eating : DCHBY
Tezt Node : TEE40Z
int. Cable Em15510n
Freq. Factor Lozs Eeading Level Limits
(MHz) (dB/m) (dB) (dBauV) (dBuV/m) (dBrV¥/w)
h9.10 T3 1.80 14.20 23.03 40,00
LE0. 86 18,81 B.30 0.95 Z6.08 46.00
371.86  21.38 7.i0  -1.4% 2713 46.00
Bemarks: 1. Emission Level= fntenma Factor + Cable Lozs + Reading

2. The emizsion levels that are 20dB below the official limit are not reported.

© VERTICAL

Marzin

(dB)

al.44
22.37
19.07

i Wenbin_Tane

Remark

Site no. Dhudix NO.1 Chamber Data no.
Dig. / &nt. @ 3o CBLB112D 33821 int . pol.
Limit Do30M-1G
Enw. / Inz. @ 26%C / 48% N90l04 Enzineer
EUT ;D TBYLA-W
Power Eating : DCBY
Tezt Mode : TEE40Z
int. Cable Emizzion
Freq. Factor Lozg Eeading Level Limits
(MHz) (dB/m) (dB) (dBaV) (dBuV/m) (dBrV/w)
1 98.87  11.11 2.10 a.8b 22,08 43,50
2 493.86 17.71 ©.40  -0.48 23,63 46.00
S 903.00  21.83 T7.40 0 -Z.10 26.493 46.00
Remarks: 1. Emizgion Level= Antenma Factor + Cable Logs + Eeading

2. The emigzion levels that are 204B below the official limit are not reported.
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Transmit, Frequency 2441MHz (8-DPSK)

Site no. D hudix NO.1 Chamber Data no.
Dig. / Ant. @ 3m  CBLB112ZD 33821 hint. pol.
Limit DOA0M-1G
Env. / In=. @ 26%C / 43% N90104 Engineer
EUT : TBT14-W
Power Bating @ DCBY
Tezt Mode D TEZ441
int. Cable Emiz=ion
Freq. Factor Lozz EReading Level Limits

(MHz) (dB/w) (dB) (dBuV) (dBuV/m) (dBuV/m)

o
: HORTZONTAL

Marzin

(dB)

FCC ID. WL6TB71A-W

: Wenbin_Yaneg

Page 22 of 99

107.60 12,02 0.00 9.47 21.49 43.50
be0.96 18,81 0.00 .47 26.28 46.00
3 834.1s  21.01 0.00 b.67 £6.68 46.00

22.01
19.72
19.32

Eemarks: 1. Emission Level= AMntenna Factor + Cable Lozs + Reading

2. The emigzion levels that are 20dE below the official limit are not reported.

Site no. D hudix NO.1 Chamber Data no.
Dig. / Ant. @ 3m  CBLB112ZD 33821 hint. pol.
Limit DOA0M-1G
Env. / In=. @ 26%C / 43% N90104 Engineer
EUT : TBT14-W
Power Bating @ DCBY
Tezt Mode D TEZ441
int. Cable Emiz=ion
Freq. Factor Lozz EReading Level Limits

(MHz) (dB/w) (dB) (dBuV) (dBuV/m) (dBuV/m)

.
: VERTICAL

Marzin

(dB)

: Wenbin_Yaneg

Remark

1 60.07 7.00 0,00 16.23 23.23 40,00
2 b80.98 18,81 0.00 b.2b 24.08 46.00
3 8le.67  20.80 0.00 b.49 £6.29 46.00

16.77
21.94
19.71

Eemarks: 1. Emission Level= AMntenna Factor + Cable Lozs + Reading

2. The emigzion levels that are 20dE below the official limit are not reported.
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Transmit, Frequency 2480MHz (8-DPSK)

Site no. tudix NO.1 Chamber Data no.
Dig. / Ant. : 3m  CBLB112D 33821 int. pol.
Limit DO30M-1G

Env. / Inz. @ 28+C / 43% NOO0104 Engineer
EUT : TBT1A-W

Power Eating : DCBY

Tezt Mode : TEZ480

int. Cable Emiz=ion
Freq. Factor Lozsa Eeading Level Limits

(MHz)  (dB/w) (dB) (dBuV) (dBuV/m) (dBuV/m)

FCC ID. WL6TB71A-W

H
: HORTZONTAL

: Wenbin_Yaneg

Marzin Eemark

(dB)

Page 23 of 99

97.90 10,92 2.10 .85 21.87 43.50
b76.11  18.76 6.40 1.83 £6.99 46.00
v 84677 21.16 .10 -2.80 2b.4b 46.00

21.63
19.01
20.55

Eemarks: 1. Emission Level= AMntenna Factor + Cable Lozs + Reading

2. The emigzion levels that are 20dB below the official limit are not reported.

Site no. ;hudix NO.1 Chamber Data no.
Dig. / Ant. @ 3m  CBLB112ZD 33821 hint. pol.
Limit DOA0N-1G

Env. / In=. @ 26%C / 43% NO0104 Engineer
EUT : TBT14-W

Power Eating : DCBY

Tezt Mode : TEE480

int. Cable Emiz=ion
Freq. Factor Lomz EReading Level Limits

(MHz) (dB/w) (dB) (dBuV) (dBuV/w) (dBuV/m)

i1
: VERTICAL

: Wenbin Yang

Marzin Eemark

(dB)

1 60,07 7.00 1,60 13.91 52.51 40,00
2 b80.96  18.81 6.30 0.30 2bh. 41 46.00
3 8b0.82  Z21.21 TF.10 -2.07 26.24 46.00

17.49
20.59
19.76

Bemarks: 1. Emiszion Level= fntenna Factor + Cahle Loze + Reading

2. The emiszion levels that are 204B below the official limit are not reported.
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Page 24 of 99
4.6.2. Restricted Bands Measurement Results
Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 0, Frequency: 2402MHz, 8-DPSK
Dtz 3 o
.""I.i'ﬂ
k|
ﬂ AREVE ACHT(P
_.JI u
CEED 730, 7340 70, 2400, M. 3430
Frequeacy (M)
Site mo. : Audix WO.1 Chamber Data ne. 3
Die. / Ant. : 3m  311E(4927) dnt. pol. @ HORIZONTAL
imit ABOYE 1GHZPE)
EE; ! Ins. .l"lﬁi 0104 Engineer : Wenbin_Vanz
Fower Eating : DGBY
Tegt Node : Out of band EDF3XK
Ant, I:nble Emission
Freq, Facter Logs Rea Lewel Limite MNarzin BRemark
(KHz) (dBSs) {le Edlr.:'l'] (dBw 'il'fn] Ihih: 'Un! {dll
1 2981.24 2840 6.30 16.51  51.21 400 2279 Peak
I OE%E0.04  ERAT B 1482 49,73 T4.00 14,27 Peak
2 J402.04 IR 4T B.36 BR.BE 100,49 TE.00 ~-IB.49 Peak

Remarke! |, Eniemion Level= intesrs Facvor + Cable Lome + RPead
E. The

irg
smjemion levele that are P0EE Below the offfcial limit are not reported,

Data: 4
sl
1 3
ABOWVE FGHILAN)
| LI ]
; G
Tame 3. F0, T, a0, 400, I 3430
Fraqueacy (MM}
Site no. : Mudix B0,1 Chamber Data ne. 4
Dig. / Ant. : 3m  3115(4927) Ant. pol. : HOEIZONTAL
Limit ¢ AROVE 1GHZCAY)
Eav. / lnw. @ E8C / 455 NOOLOK Enginser @ Wenbin_Yans
EOT : TRT14-R
Power Eating @ DCBV
Test Node : Qut of band S0FSE
Ant, Cable Emizgion
Freq., Facter Losa Readinm Level Limite MNargin Femark
(HHz) (dB/e) (dB) [dB#Uf (dBuVie) (dBuVie) (dB)

1 235832 ZE40 B.I8 .74 4042 S4.00 12357 Average

Poka0.0d 24T B 4,684 30,45 EL00 1455 Awernge

5 MOZ. 16 EB.AT 836 BE.2E a4, 08 EL00 -44.08  Avernge

Femarka! 1. Emienios Level= Antesna Factor + Cable Loms + Besd
£,

irg
The emiseion levele that are P0EH Balow the official limit are not reported.
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Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 0, Frequency: 2402MHz, §-DPSK
IDaata: 1
oyl
!ﬂ[ ABOE 1T

{

Tame 3. F0, Fman, a0, 400, I 3430
Fraqueacy (MM}
Site no. 2 Mudix B0.1 Chasmber Data ne. : 1
Dig. / Ant. : 3m  3115(4927) Ant. pol. & VWERTICAL
Limit ¢ AROVE 1GHZCPE)
Eav. / lnw. @ #8C / 455 NOOLOK Enginser @ Wenbin_Yans
EOT 1 TBT1A-

Power Eating @ DCBV
Test Node : Qut of band 20FSE

Ant, Cable Emizgion
Freq. Facter Loss Eudin{ Level Limite MNargin Femark
(HHz) (dB/e) (dB) (dBuV) (dBuWVie) (dBuV/e)  (dB)
1 E363.%8 IB.40 B.30 16.50 51.80 T4.00 22,80 Peak
om0 IB4T BM 1437 49.12 T4.00 4,82 Peak
5 MOE 04 EEAT 2.3 BE.8E  100.48 T4.00 -£7.48 Peak

Femarke: |. Enismicm Level= AIntecna Factor + Cable Lome + Besding
£, The smimsion levels that are E0EB Ealow the ¢l'flclll linfy are not reported,

Daata: 3
sl
1 3
| LI ]
LU -
Tame 3. F0, Fman, a0, 400, I 3430
Fraqueacy (MM}
Site no. 2 Mudix B0.1 Chasmber Data ne., 2
Dig. / Ant. : 3m  3115(4927) Ant. pol. & WERTICAL
Limit ¢ AROVE 1GHZCAY)
Eav. / lnw. @ E8C / 455 NOOLOK Enginser @ Wenbin_Yans
EOT 1 TBT1A-
Power Eating @ DCBV
Test Node : Qut of band 20FSE
Ant, Cable Emizgion

Freq., Facter Losa Readinm Level Limite MNargin Femark
(HHz) (dB/e) (dB) [dB#U{ (dBuVie) (dBuVie) (dB)
1 23T BD  ZE.43 B3 5,80 40,05 S4.00 12,95  Average
TR0 IBAT B §.78 05T ELOD 14,43 Awernge
& pOZ.04  EB.AT B3 BE.6E a4, ba EL00 -44.39  Avernge

Femarke: |. Enismicm Level= AIntecna Factor + Cable Lome + Besding
£, The smimsion levels that are E0EB Ealow the ¢l'flclll linfy are not reported,
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 78, Frequency: 2480MHz, 8-DPSK
“"-'H‘u'.
o

I ey

T3 jas0. RS0, 4B MTO. B0, B0 3500 PO 35RO P

Froqueacy (MM}

Site no. 2 Mudix B0.1 Chamber Data ne, 7
Dig. / Ant. : 3@ 311504927) Ant. pol. @ HORIZONTAL
Limit ¢ AROVE 1GHZ(PE)
Eav. / lnw. @ E83C / 458 NOOLOK Enginser @ Wenbin_Yans
EOT i TBT1A-
Fower Eating @ DCBV
Test Node : Qut of band S0FSE

Ant, Cable Emizgion

Freq., Facter Loss Readinm Level Limite MNargin FEemark
(HHz) (dB/e) (dB) [dB#U{ (dBuV/e) (dBuVie) (dB)
1 248010 I8.86 6.44 BE.11 87,38 T4.00 -23.20 Peak
I MBI R0 IBBE B.4% 1445 40.EB T4.00  I4.44  Peak
5 ME4 B0 IE.BE B.46 18,28 61.58% T4.00 22,87  Peak

Femarke: |. Enismicm Level= Intesna Factor + Cable Loms + Pesding
£, The smimsios levele that are P0EB Ealow the ¢l'flclll limfy are not reported,

Inata: B .

T3 Jas0. RS0, 248D MTO. B0, B0 3500 PO 3SR FM0

Frequessy (MMz)
Site no. 2 Mudix B0.1 Chamber Data ne., : 8
Dig. / Ant. : 3@ 311504927) Ant. pol. : HOEIZONTAL
Limit ¢ AROVE 1GHZCAY)
EE; /log, 2?;? .f 455 Naola Enginser : Wenbin_Yans

Fower Eating @ DCBV
Test Nede : Qut of band SDFSE

Ant, Cable Emizgion
Freq. Facter Loss Eudin{ Level Limite MNargin FEemark
(HHz) (dB/e) (dB) (dBuV) (dBuVie) (dBuV/e) (dB)
1 48000 I8.86 B.44 BE.28 87.11 S4.00 -42.98  Average
I 483 B0 Z2EE B4 {.72 39,82 EL.00 1417 Averase
5 2BRR.B0  IB.8]1 &.B0 482 d0.12 E4.00 15,87  Avernge

Femarke: |. Enismicm Level= Intecna Factor + Cable Loms + Pesding
£, The smimsion levele that are E0EB Ealow the ¢l'flclll linfy are not reported,
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Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 78, Frequency: 2480MHz, 8-DPSK
Data: 5
ople
f \l ABOVE AGHEPIG

TN JAA0. RS0, 248D IO B0, B0 3500 PO 3SR r0

Froquescy (MM}
Site no. 2 Mudix B0.1 Chasmber Data ne. &
Dig. / Ant. : 3m  3115(4927) Ant. pol. & VWERTICAL
Limit ¢ AROVE 1GHZCPE)
Eav. / lnw. @ #8C / 455 NOOLOK Enginser @ Wenbin_Yans
EOT 1 TBT1A-

Fower Eating @ DCBY
Test Node : Qut of band 20FSE

Ant, Cable Emizgion
Freq. Facter Loss Eudin{ Level Limite MNargin Femark
(HHz) (dB/e) (dB) (dBuV) (dBuWVie) (dBuV/e)  (dB)
1 247980 Z2.86 B.44 BE.34 1001.44 T4.00 -i7.44  Peak
T MB3E0  IB.BE B.46 15 8T LT T4.00  Z3.02 Peak
5 1000 2878 B4R 18,78 52.0% T4.00 21,98 Peak

Femarke: |. Enismicm Level= AIntecna Factor + Cable Lome + Besding
£, The smimsion levels that are E0EB Ealow the ¢l'flclll linfy are not reported,

hala: &
szt
1 1
ABOVE
| IH A __ﬁﬂlﬁ.g
1k ]

T JAA0. RS0, 48D IO A0, B0 3500 PO 3SR r0

Froquescy (MM}

Site no. 2 Mudix B0.1 Chasmber Data ne. B
Dig. / Ant. : 3m  3115(4927) Ant. pol. & VWERTICAL
Limit ¢ AROVE 1GHZCAY)
Eav. / lnw. @ E8C / 455 NOOLOK Enginser @ Wenbin_Yans
EOT 1 TBT1A-
Power Eating @ DCBV
Test Node : Qut of band 20FSE

Ant, Cable Emizgion

Freq., Facter Losa Readinm Level Limite MNargin Femark
(HHz) C(dB/e) (dB) (dBu U{ (dBuVie) (dBuVie) (dB)
1 48010 I8.86 B.44 B3OS 88,15 400 -44.15  Average
2 MB3.BD IZBE B.45 5,01 40,12 ELOD 12,98 Awernge
3 2B20.00  2B2.78 B8RO .08 40,35 EL00 1285 Avernge

Femarke: |. Enismicm Level= AIntecna Factor + Cable Lome + Besding
£, The smimsion levels that are E0EB Ealow the ¢l'flclll linfy are not reported,
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 0, Frequency: 2402MHz, GFSK
Data: 3 .
1wll’lﬁ :

9 DU A PR | OO P

Srve 3 a0 s, T, 400, 430, 1430
Frequeacy (MHI)
Site no, + bedix NO,1 Chasber Data so. + 3
Die. / Amt. © 3@ 3115(49E7) Ant. pol. : HORIZONTAL
Limit ¢ ABOVE 1GHZ(PK)
Eav. / las. @ 26=C 7 43% NoOldd Enginesr @ Renbin Yans
EOT ; TETLA-H

Power Bating - DCEV
Test Node ¢ Out of band GF3X

int. Cable 'En:ssunn

Fre Factor Loss Limitz Margin Eemark
ey et RV Ve e MTE)

1 Z347.88  28.36 6,29 16.94 5].58 T4.00  22.41 Feak

T rae0.04  PR4T 6,34 13.91 48,72 T4.00  35.Z2  Feak

3 HO02.04 2947 6,38  8b.8T 100,70 T4.00 -28.70 Feak

Remarhe: |. Enmlsrion 1= hntenna Factor + Cable Lose + Road ing
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.

Data: 4
Livel
:” L
AW GHEL
l 1 5T
1 \
10 2330 EETTS 7380, 7380, 3400 M. 2%
Frequeacy (Mitz)
Site ne. ¢ budix HI:I 1 Chagber Data mo. + 4
Dig. / Amt. im 11504927 Ant. pol. : HORIZONTAL
Limit : .!.IBEI'uI'E IGHZIH}
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Bating - DCEY
Teet Node { Out of bamd GF3XK
int, Cable Emigsion
Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(WEz) (dB/m) (dE) {dBrﬂ'] (dB 'i'.l’-]' (B o ¥ m) 13

1 2352.84 28,40 8,29 .40 40,08 54,00 12.91  Average
DoEa0.04  I5.4T 634 +.$4 30,85 E4.00  14.35  Averase
3 OH0Z.04  ZR.AT 6,38 99,88 64,00 ~45 28  Average

Remarhe? 1. E-Inllw- Lavuls Antenna F-:Mr + Cable Lowe + Road ing
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.
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Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 0, Frequency: 2402MHz, GFSK
“‘F'l“
w
ﬂ ABCAT ABHT{I)

a0 a0, T, b, P M3
Fraqueacy (MHz)

Site ne. + dedix ¥O,1 Chamber Data mo. + 1
Die. / Ast. © 3@ 3115(49E7) Ant. pol. : VERTICAL
Limit { AEOVE 1GHZ(FK)
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Bating - DCEY
Teet Node { Out of bamd GF3XK

dnt. Cable Emigsion

Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(WEz) (dB/w) (4E) {dBr-:i'] [JE-J.-'iI'.I’-} tdBn'i‘.F-} [€1:3]

1 $m9.72 26.32 6.26 16.72 51.39 T4.00 2271 Peak
o004 84T 634 1553 50034 T4.00 23656 Feak
dOM0E.08  ZB.4T 6.3 BE.EE 10311 74.00 -33.11  Feak

Remarhke® |. Emlion Levels Antenna Factor + Cable Loss + Fead ing
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.

Data: 3
qpplivel MBwVm)
1 j\
0| r ABCAT SOHI{PH)
1 4R
1 J
10 2330 EETTS 7380, 7380, 3400 M. 2%
Fraqueacy (MHz)
Site ne. ¢ budix HI:I 1 Chagber Data mo. + 2
Die. / Amt. in 11504227) Ant. pol. : VERTICAL
Limit : .!.BEI'uI'E IGHEIPH}
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Rating - DCEV
Teet Node { Out of bamd GF3XK
int, Cable Emigsion

Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(WEz) (dB/w) (4E) {dBr-:i'] [JE-J.-'iI'.I’-} tdBn'i‘.F-} [€1:3]

1 23688.80 28.4% 6.31 5.449 40.2% T4.00  33.77  Average

Iopi0.04 2847 B34 444 8005 T4.00 3475 dverase
d O40E.08 IR 4T 6,36 BE.B4 101,37 TL.00 -37.37  Awerage

Remarhe? 1. E-Inllw- Levals Antenna Factor + Cable Lome + Reading
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.
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Date of Test 2014.05.13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 78, Frequency: 2480MHz, GFSK

N‘H‘l“ _
107

ABCVE 4CHZIPHG|
a4l

|
R |

B

30 M40, MSL MAD. MTO. MBO0. MBL OO 2818 00, BN

Frequeacy (MHI)

Site ne. + dedix ¥O,1 Chamber Data mo. + 7
Die. / Ast. © 3@ 3115(49E7) Ant. pol. : HORIZONTAL
Limit { AEOVE 1GHZ(FK)
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Bating - DCEY
Teet Node { Out of bamd GF3XK

int, Cable Emigsion

Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
EIEz} (dE/a) lldEJ {dBrﬂ'] (dB u 'il'.-‘..} (dB u 'i‘.-f-}l [€1:3]
1 H479.90 28.88 644  BR.3E  100.48 T4.00 -28.48 Peak
I 483,50 24,88 Hs 15.m 60,12 T4.00  $3.85  Feak
3 D4ET.80  IR.TOD 6.4 AT bl.BZ T4.00  2E.ZE Feak

Remarhe? 1. E-Inllw- Lavuls Antenna F-:Mr + Cable Lowe + Road ing
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.

Data: 8
qpplwel
1
ARG VBT
| AN [7T]
ER" 2
30 M40 2450 a0, 4T ;dan. 2400 550, 2510 M. M3
Frequesscy [MHI)
Site ne., v hudiz ¥0,1 Chasber Data mo. + §
Die. / Amt. © 3@ 3115(49E7) Ant. pol. : HORIZONTAL
Limit { ABOVE 1GHZ(AV)
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Bating - DCEY
Teet Node { Out of bamd GF3XK
int, Cable Emigsion

Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(MEz) (dB/Sw) lldEJ {dBr-:i'] (dB u 'il'.f..} (dB u 'i',.f.} [€1:3]
1 480,00  29.88 644  B4.02 09.12 54,00 -45.12  Average
¢ OM83.50  i6.68 I} 4-5 4.74 39,85 S4.00  14.15  Arerage
3 IBE4 40 3.2l BB 4,89 40,00 B4 00 14.00  Average

E;E;E"T"éii;;i;'ﬁliii'I;E;'-'-Z'EJZE;L'I'ESET;'E;'H;EI """""""""""""""""""
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.
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Date of Test 2014.05. 13 Temperature 26
EUT 7" Pocketable Pad Humidity 43
Test Mode Transmit, Channel: 78, Frequency: 2480MHz, GFSK
gt
w7

ABCVE 4CHZIPHG|
a4l

|
S

30 M40, MSL M0, T MBO0. MBL OO 2818 MO0, BN

Frequeacy (Mitz)
Site ne. + dedix ¥O,1 Chamber Data mo. + §
Die. / Ast. © 3@ 3115(49E7) Ant. pol. : VERTICAL
Limit { AEOVE 1GHZ(FK)
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Bating - DCEY
Teet Node { Out of bamd GF3XK
int, Cable Emigsion
Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(WEz) (dB/w) (4E) {dBr-:i'] (dB u 'il'.f..} (dB u 'i',.f.} [€1:3]
1 nTa.90  29.88 ih .54 100. 84 Ta.00 -28.84 Peak

L M83.50  i8.86 IEH-E: 14.45 49,58 T4.00 2441  Peak
2 482,90 IBTD 648 16,01 51.17 T4.00  3Z.8%  Feak

Remarhe? 1. E-Inllw- Levals Antenna Factor + Cable Lome + Reading
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.

Data: &
Ll

ARCAL VHELA)
=0

e g

30 B40. S M80. TR MBS0, BL FEOO. IS0 MO0 MM

Frequeacy (MHI)

Site ne. + dedix ¥O,1 Chamber Data mo. + 8
Die. / Amt. © 3@ 3115(49E7) Ant. pol. : VERTICAL
Limit { ABOVE 1GHZ(AV)
Epw. / log. © 26xC J 43X NaQ104 Engineer  Renbin_Yang
EOT : TETLA-W
Fower Rating - DCEV
Teet Node { Out of bamd GF3XK

int, Cable Emigsion

Freq. Factor Losg Fea Lewel Limiteg Margin Eemark
(MEz) (dB/Sw) lldEJ {dBr-:i'] (dB u 'il'.f..} (dB u 'i',.f.} [€1:3]
1 80,10 28.88 644  B5.82  100.42 54,00 -4B. 42  Average
¢ OM83.50  i6.66 I} 4-5 4.74 39,85 S4.00  14.15  Arerage
3 OIREERED 3R.E1 BB 4,55 39,88 5400 14.14 dverage

Remarhke® |. Emlion Levels Antenna Factor + Cable Loss + Fead ing
2. The emleeicn levele that are 2048 Balow the official Limit sse not reported.
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20dB BANDWIDTH MEASUREMENT
5.1. Test Equipment
The following test equipment was used during the 20dB bandwidth
measurement:
Item Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

5.2.

5.3.

54.

5.5.

Block Diagram of Test Setup

AC POWER 7" POCKETABLE PAD
<« |
SOURCE - (EUT)

Power Socket

@ : AC Adapter

SPECTRUM ANALYZER

Specification Limits [§15.247(a)(1)]

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz
band may have hopping channel carrier frequencies that are separated by 25kHz
or two-thirds of the 20dB bandwidth of the hopping channel, whichever is
greater.

Operating Condition of EUT

The test program “Blue tool” for BLE was used to enable the EUT to transmit
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The RBW of
the fundamental frequency was measure by spectrum analyzer 1% of the 20dB
bandwidth and the setting equal to RBW and VBW is equal to RBW. The
20dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 20dB.

The measurement guideline was according to FCC Public Notice DA 00-705.
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5.6. Test Results

PASSED. All the test results are attached in next pages.
[Note: We performed testing of the highest and lowest data rate.]
EUT: 7" Pocketable Pad M/N: TB71A-W
Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%
5.6.1. Type of Modulation: 8-DPSK
No.| Ch 1| TestF 20dB Bandwidth 253

0. anne est Frequency andwi (20dB Bandwidth)

1. 0 2402MHz 1.300MHz 0.867MHz

2. 39 2441MHz 1.300MHz 0.867MHz

3. 78 2480MHz 1.300MHz 0.867MHz
The maximum two-thirds of the 20dB bandwidth shall be at maximum
0.867MHz.
5.6.2. Type of Modulation: GFSK
No. | Ch 1| TestF 20dB Bandwidth 213

0. anne est Frequency andwi (20dB Bandwidth)

1. 0 2402MHz 960kHz 640kHz

2. 39 2441MHz 960kHz 640kHz

3. 78 2480MHz 960kHz 640kHz

The maximum two-thirds of the 20dB bandwidth shall be at maximum 640kHz.

AUDIX Technology Corporation Report No. EM-F140298



FCC ID. WL6TB71A-W
Page 34 of 99

8-DPSK, Channel 0, Frequency: 2402MHz

Agilent Spoectrum Analyoer

Gl THEE T O ALIT | D0 T WA sy 05, 14

Avg Type: Log-Pwr TREH 29496

Marker 141300000000 WHz 1~ Kg Yipu TP e
B GainiL ow Arter: 30 dB e

AMEKr1 1.300 MHz

Rl Offget 1 dB
1‘.33“"' Rel zﬂ.'nn dBm -0.503 dB

oo

0m

it n"‘ﬁ‘r.q"”'

0 §
h“ A2
e 2 05 e

-7 Y

Hia IJ""F'F =y ﬂw 1.1

o mm"“h L OV
Y

Center 2402000 GHz Span 5.000 MHz
#Res BW 12 kHz HVEW 12 kHz Sweep 41.9ms (1001 pts)
e BTATLS

8-DPSK, Channel 39, Frequency: 2441MHz

arker 1 A 1300000000 MHz - " g Typw: CogPar B T
P . Sk Tl e
AMEr1 1.300 MHz
Ref Dffset 1 4B
19 dBialv Ref 20.00 dBm -0.092 dB
oo
[ils 1]
2
5]
/
/w"f“' Mg
ma -'n_
1A2
ki * 2T 7500w
B0 [AF LY
\
0 | T 'nl
200 l‘ I‘HL'JII l"\&p“\
00 "r | WW'L‘.
.r;|.;|ﬁr"‘ﬂml""'nf | ‘“H\Lwhm
Center 2441000 GHz Span 5.000 MHz
#Res BW 12 kHz #VBW 12 kHz Sweep 41.9 ms (1001 pts)
LES0 STATLS
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8-DPSK, Channel 78, Frequency: 2480MHz

arker 1 4 1.300000000 MHz e o THEFrs R Avg T?E';mi: "‘I-‘D; ‘.E.": !-t.': ]
B Gadn:L pw == Atten: 30 dB Bt MHMNN
AMEKri 1.300 MHz
Ref Cifset 1 dB
19gBia Ref 20.00 dBm -1.786 dB
100
100,
190 ) -
TS
" A —
N by 147 »
i) 8 e \.‘I - ]
1
400 /J "H
N | \
ol W
s H
fo 0 2 g w
Center 2480000 GHz Span 5.000 MHz
#Res BW 12 kHz #VBW 12 kHz Sweep 41.9 ms (1001 pts)
e STATLIS
GFSK, Channel 0, Frequency: 2402MHz
arker 1 4 960.000000 kHz T o TgFresRun Avg T?E';mi: "’IJ_';'D; ‘:t": z-t.': ]
B Gadn:L pw == Atten: 30 dB Bt MHMNN
AMEr1 960 kHz
Ref Cifset 1 dB
10 daidlv Ref 10.'0‘0 dBm -0.476 dB
100
oo ,f"
THAL)
o] n
ta0 . .
'r r’ﬂv rhﬁ'@'iﬂﬂ T
=i ru-)'*’“&' ¥ )U
A0 1! TI
200 I'“f'l (( l\ b
r/ W \ ’L
500 -
&0 AN“H\H Hﬂ“’\
A ol ong 1,
JO.0
Center 2402000 GHz Span 5.000 MHz
#Res BW 9.1 kHz #VBW 9.1 kHz Sweep 72.9ms (1001 pis)
e STATLIS
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GFSK, Channel 39, Frequency: 2441MHz

FCC ID. WL6TB71A-W
Page 36 of 99

arker 1 A 960.000000 kHz e o TR Avg Tﬁmﬂ{: gt 2 !-t.': 5
BFGiadnL s 2 Atten: 30 dB Bt MHMNMN
AMEKr1 960 kHz
Ref Cifset 1 dB
19gBia Ref 20.00 dBm 2.560 dB
100
oo th‘;\'il
102 ol L'L,q- 142
- MF{‘{E J W%% duE
i rﬁ‘ ﬁ!l
A
400 J'F‘IMJ I‘Lvrﬂ il
JM “'l"'l..\_F
b e A e betd
Ju0
Center 2.441000 GHz Span 5.000 MHz
#Res BW 9.1 kHz #VBW 9.1 kHz Sweep 72.9ms (1001 pis)
e STATLS
GFSK, Channel 78, Frequency: 2480MHz
arker 1 A 960.000000 kHz e o TR Avg Tﬁmﬂ{: 'Tr;]:f:n* 58
BFGiadnL s 2 Atten: 30 dB Bt MHMNMN
AMEr1 960 kHz
Ref Cifset 1 dB
10 daidlv Ref 10.'0‘0 dBm -0.476 dB
100
am Mqﬂpp[w
190 ""1 -
i E’ﬂv rhﬂl@"ﬂz 17 ciltie
xa o k
-1} o Tl
200 i 'f'l‘.l‘f(( Lk'ru]' II|
20 r L
A AN"HH"M ||'.!-d' l"i!ll\ ,\
A ol ong 1,
Ju0
Center 2480000 GHz Span 5.000 MHz
#Res BW 9.1 kHz #VBW 9.1 kHz Sweep 72.9ms (1001 pis)
e STATLS
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6. CARRIER FREQUENCY SEPARATION

MEASUREMENT

6.1.

Test Equipment

The following test equipment was used during the carrier frequency separation
measurement:

Item

Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup

The same as section 5.2.

Specification Limits [§15.247(a)(1)]

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz
band may have hopping channel carrier frequencies that are separated by 25kHz
or two-thirds of the 20dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output no greater than 125mW.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section
5.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The channel
separation was measure by spectrum analyzer with RBW equal to 1% of the
span. The video bandwidth not to be smaller than resolution bandwidth, the
peak was mark on adjacent bandwidth, the between of peak is carrier frequency
separation.

The measurement guideline was according to FCC Public Notice DA 00-705.
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6.6. Test Results
PASSED. All the test results are attached in next pages.

[Note: We performed testing of the highest and lowest data rate.]

EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%

6.6.1.

6.6.2.

Type of Modulation: 8-DPSK

1. 2402MHz adjacent channel of carrier frequency separation:
1.008MHz

2. 2441MHz adjacent channel of right carrier frequency separation:
1.008MHz

3. 2441MHz adjacent channel of left carrier frequency separation:
1.008MHz

4. 2480MHz adjacent channel of carrier frequency separation:
1.008MHz

[Above values have met the requirement as specified in section 4.3:
frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater.]

Type of Modulation: GFSK

1. 2402MHz adjacent channel of carrier frequency separation:
1.000MHz

2. 2441MHz adjacent channel of right carrier frequency separation:
100MHz

3. 2441MHz adjacent channel of left carrier frequency separation:
1.000MHz

4. 2480MHz adjacent channel of carrier frequency separation:
1.000MHz

[Above values have met the requirement as specified in section 4.3:
frequency hopping systems operating in the 2400-2483.5 MHz band
may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater.]
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Test Mode: 8-DPSK, 2402MHz adjacent channel of carrier frequency

separation
] MR T i T | : o4 :L.Nwan‘:ﬂ
Avg Type: Log-Pur R
arker 1 4 1.000000000 MHz T o TgFresRun ] K#}m "‘.':r;i. ula
lﬁﬁn:lw == Atten: 30 dB Bt MHMNN
AMEr1 1.000 MHz
Ref Cifset 1 dB
19 dBralv Ref 20.00 dBm -0.013 dB
100
am 142
Ffz
190 N—N\J’""\l"l‘-: _".rnf'u-".
T A
o 1L
=11 | Il(
a0 (j
20 ~k
,rwwﬂ“ ar
il J l
e, ™
Ju0
Center 2402000 GHz Span 4.000 MHz
#Res BW 39 kHz #VBW 39 kHz Sweep 3.20 ms (1001 pts)
REST STATLS

Test Mode: 8-DPSK, 2441MHz adjacent channel of right carrier frequency

separation
i NI i T | . o4 :."I'PﬂmiL‘:‘.ﬂ
T Avg Type: =Pt £ 2%
arker 1 A -1,000000000 MHz EoTe o T Fras Run Vg Tu;mnm e ERTRY
lﬁﬁn:lw b Atten: 30 dB B MNMNN
AMEr1 -1.000 MHz
Ref Offset 1 dB
10 daidlv Ref 20.00 dBm 0.035 dB
100
142
am e
/2 L~
0 el b ey ™ 0y P o by
/-J L et ,v\\
ma /(‘ \
A0 / | \
4010 ’\‘f ]l.,_
0 L . f\f
00
] '
Center 2.441000 GHz Span 4.000 MHz

REST

#Res BW 39 kHz

#VEW 39 kHz Sweep 2.20 ms (1001 pts)

STATLIE

AUDIX Technology Corporation Report No. EM-F140298



FCC ID. WL6TB71A-W
Page 40 of 99

Test Mode: 8-DPSK, 2441MHz adjacent channel of left carrier frequency

separation
arker 1 A 1.000000000 MHz Pﬁm o THgFremn Avg Type: Log-Pur "'.‘-;;L ‘5' N: ::.
B GiadnL s Atten: 30 dB Pt MHMKMN
AMEr1 1.000 MHz
Rel Offset 1 dB
19gBia Ref 20.00 dBm 0.048 dB
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Test Mode: GFSK, 2402MHz adjacent channel of carrier frequency
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Test Mode: GFSK, 2441MHz adjacent channel of left carrier frequency

separation
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7. TIME OF OCCUPANCY MEASUREMENT
7.1. Test Equipment
The following test equipment was used during the time of occupancy
measurement:
Item Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

7.2

7.3.

7.4.

7.5.

Block Diagram of Test Setup

The same as section 5.2.

Specification Limits [§15.247(a)(1)(iii)]

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall
not be greater than 0.4 seconds within a period of 0.4 seconds multiplied by
number of hopping channels employed.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section
5.4.

Test Procedure

The EUT was connected to the notebook. The bandwidth of the fundamental
frequency was measure by spectrum analyzer with IMHz RBW and 1MHz
VBW. VBW>RBW ; Span=zero span.

Centred on a hopping channel sweep=as necessary to capture the entire dwell
time per hopping channel ; Detector function=peak ; Trace=Max hold

The measurement guideline was according to FCC Public Notice DA 00-705.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

[Note: We performed testing of the highest and lowest data rate.]
EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%

7.6.1. Type of Modulation 8-DPSK, Test Frequency 2402MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds
3DHI : For each 5 seconds of 50 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

50 channels*31.6 seconds/5* 0.37ms = 116.92ms (<400ms)

3DH3 : For each 5 seconds of 25 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

25 channels*31.6 seconds/5* 1.62ms = 255.96ms (<400ms)

3DHS : For each 5 seconds of 17 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

17 channels*31.6 seconds/5*2.88ms = 309.43ms (<400ms)
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Test Mode: 8-DPSK, 2402MHz, 3DH1

Avg Type: Log-Pwr
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Test Mode: 8-DPSK, 2404MHz, 3DH3
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Test Mode: 8-DPSK, 2402MHz, 3DH5
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7.6.2. Type of Modulation 8-DPSK, Test Frequency 2441MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds
3DHI : For each 5 seconds of 50 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

50 channels*31.6 seconds/5* 0.37ms = 116.92ms (<400ms)

3DH3 : For each 5 seconds of 23 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

23 channels*31.6 seconds/5* 1.62ms = 235.48ms (<400ms)

3DHS5 : For each 5 seconds of 16 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

16 channels*31.6 seconds/5*2.88ms = 291.23ms (<400ms)
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Test Mode: 8-DPSK, 2441MHz, 3DH1
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Test Mode: 8-DPSK, 2441MHz, 3DH3
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Test Mode: 8-DPSK, 2441MHz, 3DH5
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7.6.3. Type of Modulation 8-DPSK, Test Frequency 2480MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds
3DHI : For each 5 seconds of 49 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

49 channels*31.6 seconds/5* 0.37ms = 114.58ms (<400ms)

3DH3 : For each 5 seconds of 24 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

24 channels*31.6 seconds/5* 1.62ms = 245.72ms (<400ms)

3DHS5 : For each 5 seconds of 18 channels appearance, the longest time
of occupancy for each of 31.6 seconds is:

18 channels*31.6 seconds/5*2.88ms = 327.63ms (<400ms)
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Test Mode: 8-DPSK, 2480MHz, 3DH1
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Test Mode: 8-DPSK, 2480MHz, 3DH3
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Test Mode: 8-DPSK, 2480MHz, 3DH5
rker 1 A 2.88000 " AVl TR Lor P R LTI
i o n:
AMEr1 2.880 ms
Ref Offset 1 d8
19gBia Ref 20.00 dBm 1.20 dB
k[l
142
11 ek D - Lide St n Lt ain i dutebon s o net .,.-mn-.-t-nc.f_
{6 1]
1l
1]

L I uE

Center 2480000000 GHz Span 0 Hz
Res BW 1.0 MHz #VYEW 1.0 MHz Sweep 5.000 ms (1001 pts)
urs STATLS

ORI 1T AM My 5, 004

enter Freq 7.480000000 GHz . Hug Type: Log-Fur MAE[ 23488
Wido

- Trig: Frae Run THPES
PR b, v 4 5
BFGiadnL s Atten: 30 dB BT MHMKNN

Ref Offset 1 dB
EL;;IBMI# Ref 20.00 dBm

100

0m

L}

Center 2480000000 GHz Span 0 Hz
Res BW 100 kHz #VYEW 100 kHz Sweep 5.000 s (1001 pts)

es0 STATLS

AUDIX Technology Corporation Report No. EM-F140298



FCC ID. WL6TB71A-W
Page 56 of 99

7.6.4. Type of Modulation GFSK, Test Frequency 2402MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DHI1 : For each 5 seconds of 50 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:
50 channels*31.6 seconds/5* 0.335ms = 105.86ms (<400ms)

DH3 : For each 5 seconds of 26 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

26 channels*31.6 seconds/5* 1.74ms = 285.92ms (<400ms)

DHS : For each 5 seconds of 19 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

19 channels*31.6 seconds/5*2.87ms = 344.63ms (<400ms)
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Test Mode: GFSK, 2402MHz, DH1
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Test Mode: GFSK, 2402MHz, DH3
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Test Mode: GFSK, 2402MHz, DH5
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7.6.5. Type of Modulation GFSK, Test Frequency 2441MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DHI1 : For each 5 seconds of 51 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.335ms = 107.98ms (<400ms)

DH3 : For each 5 seconds of 25 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

25 channels*31.6 seconds/5* 1.74ms = 274.92ms (<400ms)

DHS : For each 5 seconds of 18 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

18 channels*31.6 seconds/5*2.87ms = 326.49ms (<400ms)
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Test Mode: GFSK, 2441MHz, DH1
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Test Mode: GFSK, 2441MHz, DH3
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Test Mode: GFSK, 2441MHz, DH5
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7.6.6. Type of Modulation GFSK, Test Frequency 2480MHz

Duty cycle: 79channels*0.4 seconds = 31.6 seconds

DHI1 : For each 5 seconds of 51 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.335ms = 107.98ms (<400ms)

DH3 : For each 5 seconds of 25 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

25 channels*31.6 seconds/5* 1.74ms = 274.92ms (<400ms)

DHS : For each 5 seconds of 17 channels appearance, the longest time of
occupancy for each of 31.6 seconds is:

17 channels*31.6 seconds/5*2.87ms = 308.35ms (<400ms)
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Test Mode: GFSK, 2480MHz, DH3
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Test Mode: GFSK, 2480MHz, DH5
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8. NUMBER OF HOPPING CHANNELS MEASUREMENT

8.1.

Test Equipment

The following test equipment was used during the number of hopping channels
measurement:

Item

Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

8.2.

8.3.

8.4.

8.5.

Block Diagram of Test Setup

The same as section 5.2.

Specification Limits [§15.247(a)(1)(iii)]

Frequency hopping systems which use fewer than 20 hopping frequencies may
employ intelligent hopping techniques to avoid interference to other
transmissions. Frequency hopping systems may avoid or suppress transmissions
on a particular hopping frequency provided that a minimum of 15
non-overlapping channels.

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section
5.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measure by spectrum analyzer with 100kHz
RBW and 100kHz VBW. Sweep=Auto ; Detector function=peak ;
Trace=Max hold

The measurement guideline was according to FCC Public Notice DA 00-705.
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8.6. Test Results
PASSED. All the test results are attached in next page.

[Note: We performed testing of the highest and lowest data rate.]
EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%

8.6.1.Type of Modulation: 8-DPSK

The number hopping channel is 79.
8.6.2.Type of Modulation: GFSK

The number hopping channel is 79.
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9. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

9.1. Test Equipment

The following test equipment was used during the maximum peak output power
measurement:

Item Type Manufacturer| Model No. Serial No. | Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

9.2. Block Diagram of Test Setup

The same as section 5.2.

9.3. Specification Limits [§15.247(b)-(1)]

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 0.125Watt. (21dBm)

9.4. Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in 5.4.

9.5. Test Procedure

The transmitter output was connected to the spectrum analyzer.

Span can encompass the waveform

RBW>EBW

VBW RBW

Sweep=5MHz

The measurement guideline was according to FCC Public Notice DA 00-705.
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9.6. Test Results
PASSED. All the test results are listed below

[Note: We performed testing of the highest and lowest data rate.]
EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%

9.6.1.Type of Modulation: 8-DPSK

No.| Channel | Test Frequency | Peak Output Power Limit
1. 0 2402MHz -0.992dBm 21dBm
2. 39 2441MHz -2.259dBm 21dBm
3. 78 2480MHz -2.079dBm 21dBm

9.6.2.Type of Modulation: GFSK

No.| Channel | Test Frequency | Peak Output Power Limit
1. 0 2402MHz 9.611dBm 21dBm
2. 39 2441MHz 10.896dBm 21dBm
3. 78 2480MHz 10.841dBm 21dBm
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Test Mode: GFSK, Channel 39, Frequency: 2441MHz
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10.EMISSION LIMITATIONS MEASUREMENT

10.1.Test Equipment

The following test equipment was used during the emission limitations test
Item Type Manufacturer| Model No. Serial No. | Cal. Due Date
1. [Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014.07.30

10.2.Block Diagram of Test Setup

The same as section 5.2.

10.3.Specification Limits [§15.247(¢)]

10.3.1. In any 100kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power, based on either
an RF conducted or a radiated measurement. Attenuation below the
general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits
specified in Section 15.209(a) (See Section 15.205(c)).(  This test result
attaching to §3.6.3)

10.3.2. The reference level for determining limit of emission limitations is
according to the value measured indicated in plots at section 9.6.

10.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in section
5.4.

10.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW
and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100kHz bandwidth from band edge.

The measurement guideline was according to FCC Public Notice DA 00-705.

10.6.Test Results
PASSED. The testing data was attached in the next pages.

EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 19 Temperature: 24 Humidity: 46%
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8-DPSK, Channel 0, Frequency: 2402MHz
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8-DPSK, Channel 39, Frequency: 2441MHz
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8-DPSK, Channel 78, Frequency: 2480MHz
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GFSK, Channel 0, Frequency: 2402MHz
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GFSK, Channel 39, Frequency: 2441MHz
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GFSK, Channel 78, Frequency: 2480MHz
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11.BAND EDGES MEASUREMENT

11.1.

Test Equipment

The following test equipment was used during the band edges measurement:

Item

Type Manufacturer| Model No. Serial No. | Cal. Due Date

1.

Spectrum Analyzer Agilent N9030A-544 | US51350140 | 2014. 07. 30

11.2.

11.3.

11.4.

11.5.

Block Diagram of Test Setup

The same as section 5.2.

Specification Limits [§15.247(c)]

In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section
15.209(a) is not required. In addition, radiated emissions which fall in
restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).
( This test result attaching to §3.6.3)

Operating Condition of EUT

Same as carrier frequency separation measurement which was listed in section
4.4.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW
and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100kHz bandwidth from band edge.

The measurement guideline was according to FCC Public Notice DA 00-705.
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11.6.Test Results
PASSED. The testing data was attached in the next pages.

[Note: We performed testing of the highest and lowest data rate.]
EUT: 7" Pocketable Pad M/N: TB71A-W

Test Date: 2014. 05. 05 Temperature: 24 Humidity: 48%

11.6.1. Type of Modulation: 8-DPSK

1. Below Band edge : The highest emission level is -71.674dBm on
2.39990GHz

2. Upper Band edge: The highest emission level is -72.228dBm on
2.48360GHz

11.6.2. Type of Modulation: GFSK

1. Below Band edge : The highest emission level is -54.578dBm on
2.39900GHz

2. Upper Band edge: The highest emission level is -56.056dBm on
2.48360GHz
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Test Mode: 8-DPSK, Below Band edge
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Test Mode: GFSK, Below Band edge
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12.DEVIATION TO TEST SPECIFICATIONS

NONE
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